

Doncaster & Bassetlaw Medicines Formulary

Section 4.9: Drugs Used in Parkinsonism and related Disorders

Co-Beneldopa 12.5/50, 25/100 and 50/200 (Madopar) **Capsules**

Co-Beneldopa 12.5/50 and 25/100 Dispersible (Madopar) **Tablets**

Co-Beneldopa 25/100 Modified Release (Madopar CR) **Capsules**

Co-Careldopa 12.5/50 (Sinemet 62.5) **and 25/100** (Sinemet Plus) **Tablets**

Co-Careldopa 25/100 Modified Release (Half Sinemet CR) **and 50/200 Modified Release** (Sinemet CR) **Tablets**

Ropinirole 250micrograms, 1mg, 2mg and 5mg tablets

Ropinirole 2mg, 4mg and 8mg Modified Release tablets

Rotigotine 2mg/24 hours, 4mg/24 hours, 6mg/24 hours and 8mg/24 hours patch

Pramipexole (as base) 88microgram, 180microgram, 350microgram and 700 microgram tablets

Pramipexole (as base) 260 microgram, 520microgram, 1.05mg, 1.57mg, 2.1mg, 2.62mg and 3.1mg Modified Release tablets

Entacapone 200mg tablets

Co-Careldopa with Entacapone 50/12.5/200mg, 75/18.75/200mg, 100/25/200mg, 125/31.25/200mg, 150/37.5/200mg, 175/43.75/200mg and 200/50/200mg tablets

Selegiline 5mg and 10mg tablets

Rasagiline 1mg tablet

Amantadine 100mg capsules

Procyclidine 5mg tablets

Procyclidine 10mg/2ml injection

Approved by Drug and Therapeutics Committee: December 2018

Review Date: December 2021

Prescribing Guidance:

Further prescribing information can be found in the current [BNF](#). See also [NICE Guidance \(CG71\)](#).

KEY: ^[UL] Unlicensed Preparation; **Drug** – first line choice; **Drug** – hospital only; Drug – **Amber** (TLS), **Drug** – Red (TLS), see <http://medicinesmanagement.doncasterccg.nhs.uk/>

A shared care protocol for drugs used in the treatment of Parkinson's disease can be found via the [Doncaster CCG Website](#)

Guidance for the management of nil-by-mouth patients with Parkinson's Disease can be found [here](#).

Items for Restricted Prescribing:

Apomorphine 20mg in 2ml injection
Safinamide 50mg and 100mg tablets
Opicapone 50mg capsules
Tolcapone 100mg tablets

Pergolide 50 micrograms, 250 micrograms and 1mg tablets
Cabergoline 500 micrograms, 1mg and 2mg tablets
Bromocriptine 1mg and 2.5mg tablets and 10mg capsules

Botulinum Toxin (Botox) 50unit and 100unit Injection